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SUZHOU OMAY OPTICAL MATERIALS CO.,LTD

Polyopt” % g a5 4k, PC HIE& ¥ 4 OMS2

Polyopt Hardcoated Polycarbonate Film & Sheet OMS82
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Color Texture Thickness  Roll thickness Sheet thickness Application
0.065mm, o e s
0.375mm. FIAEER . N
0.075mm, s
0.5mm, RZAF A FHULR
0.1mm- .
0.76mm, 2
i Pk 0.125mm,
% 0.065mm 0.8mm. 1.0mm. Mobile phone
Polished/ 0.175mm,
Transparent ~6.0mm 1.2mm. 1.5mm. Windows lens,
Polished 0.25mm.
2.0mm, 3.0mm, toughened film lining
0.375mm,
4.0mm, 5.0mm, plate, mobile phone
0.5Smm-
6.0mm leather case, etc
0.76mm
Yk — R &
Product Datasheet
5 Mk 4 At 45 AR ¥4z 3K, 5 1+ XA
Item Property Value Unit Test condition Test Method
K
e <0.5 % i ASTM D1003
KSR Haze
Optical % K&
P AL > % ; ASTM D1003
Light Transmission
%A
1.2 g/em? - ISO 1183
Density
LR
HB~H - 1000g ASTM D3363
Pencil Hardness
4 F % RE 0000#45M £24%, VA 250g/cm?
Physical };TL/] , Scm 'ﬁ'ﬁi/ﬁ.g 25 K%
it P T AR
Properties - 0000# steel wool, with 250g/cm? -
Abrasion Resistance No Damage
pressure, Scm stroke reciprocating 25
times
it i K T 80°C (i&7K%¥) x10min
Hot Water Resistance No Change 80°C (hot water) x10min
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R EER o
- 70 Cx80%RHx*48h -
Moisture Resistance No Change
A b REA o
- 80 Cx40min -
Heat Resistance No Change
A K I3 P .
EEA o
Low Temperature - -30 Cx10h -
No Change
Resistance
. . -30°C*x6h«——23°Cx%3h
o IR T REA )
- (PEZR 10 k) -
Cold & Heat Cycle Test No Change
(10 cycles)
B A& MK,
H& 7 AL 3M & (5K) i
Adhesion No Detaching Cross-hatching test
3M tape (Stimes)
‘ 454 3%
AUARE AR 60 MPa - ISO 527
Tensile Strength
Mechanical K
EREE YR
Properties 85 MPa - ISO 178
Flexural Strength
it LB TR R i KR B9 LG AR 2R
Ethanol Resistance No Change B RAE L PE IR
it 55 BR P %4, ERTHE 24h, &
(0.5%) LER S YRS
it 24 o - -
Weak Acid Resistance No Change Coated sample hardening layer wiped
Chemical
(0.5%) with absorbent cotton ball fully
Resistance
immersed in test solution, then sealed
& 3k K 0 .
FaktE (5%) T with PE film, left at room temperature
Salt Water Resistance - -
No Change for 24 h, rinsed with pure water, then
(5%)
observation
=T #RHE
UL-94 V-2/VTM-2 E249605
Flammability

HE AR S A LR B TR

Tip: This test data is for reference only, not as an absolute application index.
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